
TO:

FROM:

DATE:

BOARD OF DIRECTORS

RAY DIENZO, P.E. R-?'
GENERAL MANAGER

FEBRUARY 8,2024

RECEIVE PUBLIC 
9STYENT ON PRESENTATIONS ANDREPORTS PRESENTED

HHBSI+IEM 
c nrvo ef r\rtirdi,J h'ibeve n^r#ri$hEsENrAroNs 

AND

PRESENTATIONS AND REPORTS

The following presentations and reports are scheduled

PRESENTATION OF-DANA RESERVE PHASING PLAN IRECOMMENDREcErvE AND F|LE neponir 
vLr\v'-

D I RECTORS' AN NOUNCEIU ENTS OF. 
PI^STry CT AND CO.MMUN I TY I NTE REST AN DREpoRrs oru nrr.er.ronrv'cE'ni"p"ueuc r,,reErr'r.iii"s,iinrr'.rNG pRocnnnrs,

fi,?J[:l 
t Nc Es n rv o s e ,' rirvf n's. iJ." i"" nn n o, nI" r..t, a nd Reports rro m

c-1)

c-2)

c-3)

c
FEBRUARY 14, 2024

AGENDA ITEM



TO: BOARD OF DTRECTORS
[...]
Frontage Road, continuing east to Camino Caballo. A new gravity sewerwill extend from Camino Caballo
to Juniper.

Nipomo Community Services District - Dana Reserve Development
Water and Wastewater Phasing Study

Page | 3-10



mhl
At a peak hour flow of 377 gpm from the lift station, assuming 0.5% slope, a 12-inch gravity sewer is
recommended. This diameter would provide a capacity of 612 gpm at a dtD equal to 50% and is
consistent with the upstream sewer main diameter proposed for the Dana Reserve Development onsite
improvements.

Recommended pipeline improvements are summarized below:

1. lnstall approximately 2500 lf of new 6' A\ A/VA C900 PVC force main from new lift station to
Frontage Road and continue new pipeline to Camino Caballo;

2. lnstall approximately 1200 lf of 12" PVC gravity sewer main and new manholes.

Nipomo Community Services District - Dana Reserve Development
Water and Wastewater Phasing Study

Page | 3-11



77.00'

VEH ICLE
ACCESS GATE

-Y -1"

PEDESTRIAN
ACCESS GATE

J t 6'' PVC FORCE
MAIN

GRAVITY SEWER

X X X

x

x

x

x

AC PAVEMENT

bo
c;(o

x
8'DIA. PRECAST
WETWELL

VALVE VAULT

x

X X X X

GENERATOR ON
EQUIPMENT PAD

RADIO TOWER FOR
SCADA ANTENNA

CONTROL PANEL ON TITUS TWISTER ODOR
CONTROL SYSTEMEQUIPMENT PAD

0 20'

I

DANA RESERVE DEVELOPMENT - WATER
AND WASTEWATER PHASING STUDYmh,l

P.O. BOX 1604
ARROYO GRANDE, CA 93421 (805) 904_6530

TYPICAL DISTRICT LIFT STATION
SITE LAYOUT

FIGURE

3-3
Nipomo Com munity Services District - Dana Reserve Development
Water and Wastewater Phasing Study

Page 3-12



mhl
3.3 RecommendedOffsitelmprovements

3.3.1 Summary from Dana Reserve Water and Wastewater Service Evaluation

The Dana Reserve Development is anticipated to have a significant impact on District wastewater
collection and treatment systems. A new sewer connection from the development to Juniper Street is
anticipated as described in Section 3. lmprovements to the trunk sewer along Frontage Road willalso be
necessary to accommodate flow from the development under existing District demands. These project
improvements are listed below and identified in Figure 3-4:

Table 3-6: Recommendations for NCSD sewer system lmprovements

Project Required lmprovements

1 Connection to Dana Reserve collection area

2
Sanita ry sewer tift station fo r Dan a Rese rve Developme nt

Develo
Replace existing 1O-inch with 3, 500 LF of -inch PVC sewer main
and manholes between Juniper Street and Grande Avenue

n rESS

Replace existi ng 1 2-i nch with 1 ,170 LF 1g-in
'Avenue'and ch SCWCT marn

and manho les between G rande D SIon Street
n ress D istri

3

The hydraulic analysis in the Dana Reserve Evaluation concluded the Frontage Road sewer
improvements should be implemented as soon as possible to meet existing system demands. The sewer
main sizes were selected to meet future conditions including buildout of Dana Reserve Development.

3.3.2 Recommended Phasing plan 
.-

Gravity sewer improvements along Frontage Road are currently in design. All wastewater collection
system work must be completed before the first unit is completed.

The initial phase will need to include all proposed lift station improvements with two of the three
recommended pumps installed' The third pump could be installed when peak hour flows reach ZO2
gpm, which is estimated to correspond to approximately 689 residential units. At this point, two pumps
would no longer provide full redundancy with one pump out of service. To ensure consistency of all
pumps, both for performance and maintenance, all proposed Dana Reserve lift station improvements
should be installed at the same time.

Nipomo Community Services District - Dana Reserve Development
Water and Wastewater Phasing Study

Page | 3-13



NIPOAAO

Nipomo Community
Services District

Dana Reserye
Development -

Water and
Wastewater

Phasing Study

FiguF g
Waslewater
Collection

System
lmprovements

1 inch = 1.400 feet

---------1

0 700 1,400

mhl

A

s

{-

3

Connection to Maria
Vista LS

2

LS

1

Legend

O Sewer Manholes

- 

NCSD Force Mains

- 

NCSD Gravily Mains

- 

Dana Reserye Development Sanitary Sewer Mains

Repla@ '1 0" wilh 15' Frontage Rd Trunk Sewer

Repla@ 12" with 18' Frontage Rd Trunk Sewer

Greater than 18" Frontage Rd Trunk Sewer

Proposed Dana Reserye Connection

NCSD BoundaryIOak

504

47 ao7

/l.51

44
zt9

1010

1013 l0t5
1016

1018

1022
1021

1023
1024

1030

WWTF

$.

Connection to SLOCO
Lift Stations

Dana Reswe Development

of NCSD

Exte nsion

Lift Station for ntDeve
San nt

NCSD Sewer ments
Proiect Number

7

2

3

c

0

t

*

496

..da

d

fuu,

,po

500Att
r,}t-

$t
I

c

€r€:
aJ

t5
*9

it
;s
to

i.

d a'

Nipomo Community Services District - Dana Reserve Development
Water and Wastewater Phasing Study Page 3-14



mhr
4 WASTEWATER TREATMENT FACILITY

4.1 lnfluent Flows and Loads

Wastewater flow projections from the Dana Reserve Evaluation were expanded to incorporate recent
updates in the quantity of developed area of the Project. Wastewater quality from the Dana Reserve
Evaluation was assumed to remain consistent and to continue to provide a reasonable analogue for
wastewater discharges from the Project.

Table 3-1 depicts the projected increase of wastewater flows within the District system by year showing
the implementation of the planned Blacklake Consolidation project and progression of the service area
toward ultimate buildout (2045). Projected loads were calculated based on these flows and the following
concentrations originally presented in the Dana Reserve Evaluation.

Table 4-1: lnfluent Concentrations from Dana Reserve Evaluation

Parameter Unit Existing

Average Annual BODs Concentration mgiL 403
Maximum Month BODs Concentration mg/L 537
Average Annual TSS Concentration mg/L 289
Maximum Month TSS Concentration mg/L 333

These concentrations were applied to average daily flows from both Dana Reserve and the District
Service Area as shown in Table 4-2. The number of Dana Reserve residential units is also provided at
the bottom of the table to provide correlation with total loads.

Nipomo Community Services District - Dana Reserve Development
Water and Wastewater Phasing Study

Page | 4-I



mhn

Table 4-2: Annual Projected lnfluent Flows and Loadings from Dana Reserve project and
Existing District Service Area

Parameter Unit 2024 2025 2026 2027 2028 2029 2030
Average Daily Flow (ADF)1 MGD 0.61 0.79 0.85 0.92 0.96 0.99 1.01
Maximum Monthly Flow (MMF)2 MGD 0.64 0.83 0.89 0.96 1.01 1.04 1.06
Peak Hour Flow (PHF)3 MGD 1.66 2.13 2.30 2.49 2.61 2.68 2.72
Average Annual BODs Concentrationa mg/L 403 403 403 403 403 403 403

Average Annual BODs Loading lb/day 2,061 2,643 2,855 3,087 3,238 3,329 3,380

Maximum Monthly BODs Concentration4 mg/L 537 537 537 537 537 537 537

Maximum Monthly BODs Loading lb/day 2,743 3,517 3,799 4,108 4,309 4,430 4,497
Average Annual TSS Concentrationa mg/L 289 289 289 289 289 289 289
Average Annual TSS Loading lb/day 1,478 1,895 2,047 2,213 2,322 2,387 2,423
Maximum Monthly TSS Concentrationa mg/L 333 333 333 333 333 333 333
Maximum Monthly TSS Loading lb/day 1,701 2,181 2,356 2,548 2,672 2,747 2,789

Total Residential Units - Dana Reserve 135 443 689 1,009 1,220 1,289 1,289

1. Total ADF from Dana Reserve per Table 3-2. Total flow from existing District service area per Dana Reserve Evaluation
Table 3*4.

2. MMF estimated using peaking factor of 1.05*ADF. Factor calculated from 2022 Dana Reserve Evaluation Table 4-3 for
combined service area and Dana Reserve flows.

3. PHF estimated using peaking faclor of 2.71*ADF. Factor calculated from2022 Dana Reserve Evaluation Table 4-3 for
combined service area and Dana Reserve flows.

4. Constituent concentrations Dana Reserve Evaluation Table 4-1

NOTES:

4.2 Caoacitv ssment from Da Reserve Water and Wastewater Service Evaluation

The Dana Reserve Evaluation concluded the Project will have a significant impact on Southland
W/TF. Additionally, the Central Coast Regional Water Quality Control Board (RWOCB) has notified
the District that the Southland \A //TF will be enrolled under General Waste Discharge requirements for
Discharges from Domestic Wastewater Systems with Flows Greater than 100,000 gallons per day
(Order No. R3-2020-0020). Recommended projects to meet current and future regulatory requirements
with the addition of Dana Reserve loading are described below and illustrated on Figure 4-1.

Nipomo Community Services District - Dana Reserve Development
Water and Wastewater Phasing Study

Page | 4-2



Project Number

4

6

7

8

I

rt* r-

a' ired NCSD Sewer

of NCSD Project
Influent Lift Station Pum install third sized the same as existin

lnstall Grit Removal
lnfl Install Aeration Basin #2 & EX ae ration m

rf lnstall Clarifier upgrade RAS ng system

!.*t- lnstall Belt Thickener #2
lnstall Screw Press #2

Headworks Screens
and Grit Removal

a
.lr

Aeration Basin
}

Sludge Thickening
Gravity Belt Thickener

Concrete-lined
Drying Beds

Percolation Ponds (10) i

I
i
L,

-l
Blower and Electrical
Building

I

Secondary Clarifiers Sludge Dewatering
Screw Press

e

Highway 101

4

6

7

I

NLRp.,/!!a

tr
mk;r1 inch = 150 feet

I---]
o 75 150

Figure 4-1
Proposed Southland \AA//TF lmprovements

Dana Reserve Development
Water and Wastewater Service Evaluation

Nipomo Community Services District

Nipomo Community Services District - Dana Reserve Development
Water and Wastewater Phasing Study

Page 4-3



Table 4-3: Summary of Southland WWTF Evaluation

Process Summary of Findings
Recommendations to Meet
Existing Demands with Dana
Reserve

lnfluent Lift Station Capacity is adequate for existing
conditions.

lnstall a third pump, sized the
same as existin

lnfluent Screen Ca pacity is adequate for existing
flowrates

Grit Removal Capacity is adequate for existing
conditions. lnstall second grit system

Extended Aeration Basins Additional basins required

current capacity requirements.
lnstallAeration Basin #3 to meet
€nticipated permit requirements.
Expand blower system as
needed

lnstallAeration Basin #2 to meet

Secondary Clarifiers

rate is adequate for
existing conditions. Peak Solids
loading rate is exceeded at
existing demands with Dana
Reserve.

Overflow
lnstall third clarifier for
redundancy. Upgrade RAS
pumping system.

Gravity Belt Thickener
(GBr)

nal operating hours will be
necessary to meet existing
demands with Dana Reserve. No

Additio

ncy is
BT fail

redunda ava theifilable
S G S

lnstallsecond GBT

Dewatering Screw Press
comb
Addi press required to meet

Ioadin lnstall second screw press

mhr
The following table summarizes the capacity assessment performed in that study:

4.3 Analvsis of Unit Procgsses

4.3.1 lnfluent Lift Station

The existing influent lift station at the Southland \ A/VTF consists of two screw centrifugal pumps with 20horsepower motors, and each with a capacity of 1,700 GPM (2.45 MGD) at 30 feet of t6tat'oynamic neao(TDH) The pumps alternate operation, with one pump operating and the other remaining on standby toprovide 100% redundancy.

The District plans to install a third pump which will deliver a peak flow of 4.g3 MGD with one pump out ofservice, as noted in the Dana Reserve Evaluation.

4.3.1.1 lnfluent Screens

The two (2) influent screens each have a capacity of 4.83 MGD peak flow, with a maximum equipment
capacity of 5'5 MGD. The screens have the ability to handle anticipated peak hour 1ow rates.

N ipomo Com m unity Services
Water and Wastewater phasi

District - Dana Reserve Development
ng Study

Page | 4-4



mhl
4.3.1.2 Grit Removal

Southland WWTF's existing grit removal system consists of one vortex{ype grit tank with a single, self-
priming grit pump. Provisions were included in the Phase I improvements to facilitate installation of a
second grit tank and appurtenances in the future.

The existing system has a peak flow capacity of 2.5 MGD. As shown in Table 4-2, a combined Dana
Reserve and District service area PHF of 2.49 MGD is projected when 1,009 residential units are
completed. Therefore, the additional grit removal system would need to be commissioned and operating
at that time.

4.3.1.3 Extended Aeration System

As discussed in the Dana Reserve Evaluation, three aeration basins and supporting equipment will be
necessary to meet future permit requirements under existing conditions with Dana Reserve. ln addition
to the aeration basins, new diffusers, and supporting electrical, mechanical, and instrumentation will be
required. A new blower building or expansion of the existing blower building will also be necessary.
Table 4-4 below includes the minimum system design criteria (5 to 9 lb BODs/1000 cubic feet (cf)) wiih
two basins in operation to provide adequate nitrogen removal under the new permit requirements.

Table 4-4: Extended Aeration Basin Capacity for Denitrification via Wave Oxidation
(Two Basins)

Condition Units System Design Criteria
Average Annual BODs Load lb/day 1,886 - 3,394
Maximum Month BODs Load lb/day 1,886 - 3,394

Table 4-5 identifies the range of design criteria for a three basin system

A two-basin system would be adequate to handle a maximum month BODs load up to 3,394 lb/day. This
would include the existing service area loads with 135 residential units at Dana Reserve with a maximum
month BODs load of 2,743lblday as shown in Table 4-2. When 443 units are completed with a projected
maximum month BODs load of 3,517 lblday the third basin would need to be in service.

Since the third basin would provide capacity to treat 2,829 to 5,091 lb/day BODs, as shown in Table 4-5,
it is recommended to complete the second and third basin when 135 residential units are in service. This
would only provide an additional 86lb/day capacity (3.0%)overthe minimum loading rate of 2,829 lb/day
BODs at that phase of development.

Nipomo Community Services District - Dana Reserve Development
Water and Wastewater Phasing Study

Table 4-5: Extendgd Aeration Basin Capacity for Denitrification via Wave Oxidation
(Three Basins)

Flow Condition Units Minimum System Design Criteria

Average Annual BODs Load rb/d 2,829 - 5,091
Maximum Monthly BODs Load tb/d 2,829 - 5,091

Page | 4-5



mhr
4.3.1 .4 Secondary Clarifiers

Two existing S5-foot diameter concrete circular seconda ry clarifiers are operati ng at Southtand \AAfiTFeach with a design overflow rate (OFR) of 240 gailons per day per square foot (gpd/ftr) at ADF and 694gpd/ft2 at PHF. tndustry standards2 recommend overflow rates of 200 - 400 pd/ft2 for average flowconditions and 600 - 800 gpdlft2 at peak ftow
g

conditions. Each clarifler is des ig ned for a solids loadingrate (SLR) of 0.95 pounds per square foot per hour (lbsift2lhr) at average conditi ons and 1.67 lbslft2lhr atpeak conditions. The design overflow rates and solids load ing rates are compared with the antici patedcombined flow and loading condition in Table 4-6. Values exceeding the original design value or therecommended range are in italicized , bold text. These des ign conditions are correlated with plannednumber of residential units. lt was assumed one clarifier was in operation to provide full redundancy

2 wastewater Engineering Treatment & Reuse, 4th Edition, Tchbanogrous, et. ar.

Nipomo Com m unity Services
Water and Wastewater phasi

with one clarifier operating, the average oFR fails within the recommended range oulined byTchbanoglous, et al' (ibid') until 1,220 residential units are completed and o".upiuo. However, the upperrange of the average sLR is reached at 689 units. Peak sLR and oFR are both exceeded at 135 and443 residential units, respectively.

District - Da
ng Study

Tabl 4-6e arifierct Capac Cla errifi nity (1 rationope

mNu rbe Resof den tia Un ts aDan Reserve
Parameter Unit Design

Value
Recommended

Range 135 443 689 1,009 1,220 1,289 1,289

Average
Overflow Rate

gpd/ft2 240.00 200 - 400 258 331 357 386 405 417 423

Peak
Overflow Rate

gpd/ft2 694.00 600 - 800 699 897 968 1.047 1.098 1.129 1.146
Average
Solids
Loading Rate

lblft2lhr 0.95 0.2 - 1.0 0.7 0.9 1.0 1.1 1.1 1.2 1.2

Peak Solids